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S B T4l SBC-BO6 36.5V 401Wh
o0 L A Chinese
Name of Sample £ /
English
R 1118010204
Sample No.
EXX i3 AEHF (BB HRAF
Consignor ¢
LYl Mo KR G FRAF
Manufacturer /
Hm BREE CRTRRBEWEMOEIE RBASFAET M)

Test method

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3

BAE (T RRSERNEI AT

W) A
FIRATR ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
HIrR o
A SR, S8 AN
Appearance Black Plastics cement shell
Y o h b o
Pk B8 2018-01-18 A ALIE B H 2018-01-23 ~ 2018-03-08
Accepted Date Test Date
R B R BERTRL BN 30 whili SMELRK B R L R R
. Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
SR, ZFRTEHEE CRTRERBYSBMOBIE KK AT M)
ST/SG/AC. 10/11/Rev. 6 38. 3FFHEER,
B 4k The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
ARMHM (Date) . 2018-03-08
s Al FE A A Rechargeable Lithium Battery.
&z
Comment
FH 453t R B S AL
Consignor 215500
Adtrass Post Code
g A | ’ft}?y% Y Tﬁ}ﬁ
Approver: “ 'W/l Checker: Compiler:
RE

Title:

AL TR (Vice chief engineer)
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}?’J’;— *ﬁﬂlﬂzﬁ E] zg #ﬁ: *ﬁ:?&%jﬁi*ﬁﬂﬁ%ﬁ% *&‘;ﬁ!d%% ilﬁ %{% ‘%“Ii
Name of Test Standard requirement or The .
No Test Result Concl Remark
: Rems Clause Number of Standard onclusion
?&%B}l «ﬁﬁﬂaﬂﬁfjwi/émﬂﬁﬁwﬂﬁﬁféﬁﬁﬁ
; FH) ST/SG/AC. 10/11/Rev. 6 38.3 RKT. 1 WHtZE 1
1 Eﬁﬁﬂ UN Manual of Tests and Criteria ;’:Erf fipendix 1 é\% /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 1 %
simulation Passed
B CRTEREWERRYE R
B F) ST/SG/AC. 10/11/Rev. 6 38.3 HWKT.2 | L% 2
9 N UN Manual of Tests and Criteria Sce Appendix 2 ﬁ»;{% v
Thermal test  |[s1/sG/AC. 10/11/Rev. 6 Section 38.3 Test T.2|°° i Passed
BAE CEFalitmEmmaiy Rmba
iz FAMY ST/SG/AC. 10/11/Rev. 6 38. 3 RKT. 3 WM 3
3 . J_ UN Manual of Tests and Criteria See Appendix 3 éxi;a /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed
BRAE CGRTRaiRyEmnEy Reme
ik T ST/SG/AC. 10/11/Rev. 6 38.3 WET. 4 | Rk 4
4 UN Manual of Tests and Criteria ¢ .ndi P
Shock ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.4|>¢¢ APpendix 4 Paii d /
WA (KT ar B a8 R Ak
YN s FME) ST/SG/AC. 10/11/Rev. 6 38. 3 HRIGT. 5 % 5
5 UN Manual of Tests and Criteria See Appendix 5 é.ﬁ__zr /
External short |[s1/sc/Ac.10/11/Rev.6 Section 38.3 Test T.5| CC Passod
circuit :
Bea B CGETEREDERNRIT R
Bt TAEY ST/SG/AC. 10/11/Rev. 6 38.3 WHIT. 6 K= 6
6 UN Manual of Tests and Criteria : A%
I See Appendix 6 5l /
mpact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Passad
BEE T aRBysnngs s R
7 FHE) ST/SG/AC. 10/11/Rev. 6 38.3 RKT.7 | Mg 7
7 UN Manual of Tests and Criteria : : pas
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T,7 [oc¢ Appendix 7 P:Sfi : /
Ig%@i (KT DR Gy
F) ST/SG/AC. 10/11/Rev. 6 38.3 WRIAT. 8 NWE 8
Egﬁfﬁﬂ)‘ﬂ[@ UN Manual of Tests and Criteria szgjf:)pendix 3 %*& /
Forced discharge [s1/sc/ac. 10/11/Rev. 6 Section 38.3 Test T.8 ' Biead
Ao ZR3% A HEEERE  18°C-21°C; BRBSIREE : /%
Test Environment Ambient temperature:18°C-21°C;Ambient humidity:/%
Condition
R )
F Test ltem
SaBBH R oS lem —
Subcontracted Test sexmzE | LR / Ré /
Condition Subcontracted Name Post Code
Laboratory ik / W, 3% /
Address Tel

‘-

ra ' -WKX
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A3 1 WARE L # | s
No. Name of Test Items Altitude simulation
: : XIS AT Beft I /E Aft
#a | HaRE L L REE A e gink | 4 0m| K
%5 Sample Status RE R XN RE FEREE | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv OCV | Other
No. /g v /g IAY 1% % Event
001 | oy ol 1 29105 | 4149 | 2010.0 | 41.38 0. 02 9.73 | o
= A
002 | joyepaein® | 2013.0 | 4152 | 2012.5 | 4141 0. 02 99.74 | ©
003 | joyraernd | 20105 | 4154 | 2000.5 | 41.44 0.03 | 99.76 | o
004 | oo rian® | 2906.5 | 4145 | 2006.0 | 41.39 0. 02 99.86 | ©
005 | socrerorar® | 2007.5 | 4140 | 2007.5 | 41.35 0. 00 99.88 | ©
SE4
006 | soomas e | 2000.0 41.41 | 2908.5 | 41.28 0. 02 99.69 | ©
007 | soeron® | 20075 | 4154 | 2907.0 | 41.33 0. 02 99.49 | 0
008 | sove it | 2909.5 | 41.47 | 2008.5 | 41,41 0.03 | 99.86 | o
J\ I"f'_E EThis spa](;e[.linbtlc;r:]ti{i onally

&E: LR V- DMk R-E F-RK -k, RRA. LMK, LKL, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B ) RAAE LA | S
No. Name of Test Items Thermal test
. . XA Bef X B
Ba | Haws RMR Batos REE A | g g ink| #d b e
%5 Sample Status RE | FRLE Rz Fr#& ¥, /& | Mass Loss| Residual | &
Sample Mass ocv Mass ocv OCV |Other
No. /g Y /8 A% 1% /% | Event
001 | joveraeas® | 2910.0 | 4138 | 2010.0 | 40.92 0. 00 98.89 | o
002 | jyercEdR® | 29125 | 4141 | 2012.5 | 40.95 0.00 | 98.89 | o
003 | jyercis® | 2009.5 | 41.44 | 2910.0 | 40.95 0.00 | 98.82 | o
004 | jopepoe st 1 2906.0 | 4139 | 2906.5 | 40.93 0.00 | 98.89 | o
005 | socrerirrt | 2907.5 | 41.35 | 2008.0 | 40.92 0. 00 98.96 | o
006 | soeveriertt | 2908.5 | 41.28 | 2908.5 | 40.89 0. 00 99.06 | o
007 | soevepiearett 1 2907.0 | 41.33 | 2007.5 | 40.92 0. 00 99.01 | o
008 | soeve ot o | 2908.5 | 4141 | 2909.0 | 40.94 | 0.00 | 98.87 | o
y\«F’(EEThis space intentionally

HiE: LR V-RA DA R-AE PR K 0-RME. LRA. AR, LKA, X,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

1. ¥
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23 ; RATE LH | R
No. Name of Test Items Vibration
ﬁ‘% *—?‘%‘H{?{é ﬁgﬁ'ﬁff Before ﬁ&é’-\}% After jﬁi#ﬁk 9@]%%& ﬁ;%
oRy Sample Status RE FReE| RE FrE#&w, & | Mass Loss | Residual | L&
Sample Mass ocv Mass ocv ocv Other
No. /g AY /g A% 1% 1% Event
001 | oot | 2910.0 | 40.92 | 2910.0 | 40.89 0. 00 99. 93 0
002 | |y GoEERE | 209125 | 40.95 | 2913.0 | 40.91 0. 00 99. 90 0
003 | s ® | 29100 | 40.95 | 2910.5 | 40.91 0.00 | 9%.90 | o
004 | R | 2006.5 | 40.93 | 2906.5 | 40.90 0.00 | 99.93 0
005 | sovpcr®®B 1 2908.0 | 40.92 | 2908.0 | 40.88 0.00 | 99.90 0
006 | soveporiri® | 2008.5 | 40.89 | 2908.5 | 40.86 0.00 | 99.93 0
007 | sooreporsr | 2907.5 | 40.92 | 2907.5 | 40.88 0. 00 99. 90 0
008 | socveraiirt o 12909.0 | 40.94 | 2909.5 | 40.90 0. 00 99. 90 0
j‘—|‘§ I::This space intentionally

Fix: -k V-RA DAk R-AE PRk 0-AMER. RIRA. MK, LHE. fiX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

R |
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

6/11
5 A M A B 4 AR i
No. Name of Test Items Shock
RIEAT Bef R G Afte
ﬁ-é’p #;{,;{k;{s ﬁgﬁ‘ﬂi cfore X1 ) cr /ﬁi#ﬁk *‘]%‘%E— ;‘t%
9% e St;;ls FE | FREE| BT FF#4, )% | Mass Loss | Residual | FL&
Sample i Mass ocv Mass oCcvV oCcV Other
No /g AY /g Y 1% 1% Event
1CYCHE A i
001 | (oyenrd®® | 29100 | 40.89 | 2010.0 | 40.87 0. 00 99.95 | o
002 | ovemrt | 20130 | 40,91 | 2913.0 | 40.90 0. 00 99.98 | o
003 | (oyerrrnt o | 20105 | 40,91 | 20105 | 40.91 0. 00 100.00 | o
004 | jeyer®R® | 2906.5 | 40.90 | 2906.5 | 40.90 0. 00 100.00 | o
005 | socnerri®h® | 2908.0 | 40.88 | 2908.5 | 40.86 0. 00 99.95 | o
006 | soeverrirn® | 2908.5 | 40.86 | 2908.5 | 40.86 0.00 | 100.00 | o
007 | speveroria it | 2007.5 | 40.88 | 2007.0 | 40.87 0. 02 99.98 | o
008 | soeve it | 2909.5 | 40.90 | 2909.5 | 40.88 0. 00 99.95 | o
J.F% F%rhis sp"ilueu“irlbtl(,:anrh(i(:na1ly
&id: LR V-RA DR R-3% F-R K -k, LBRA. LR, L%, LAk,

foe "B o 12
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5 5 AR B 5 AR SR _

No. Name of Test [tems External short circuit
Stk 5 GRRIES Ao Al R 8K S SRR S
Sample No. Sample Status i Extem/a%jfcmpcraturc Other Event

001 ICYéClgEﬁ?c%}:;’Brged 58. 3 0

002 ]CYéCEEﬁ? C}Eh;%rged 58. 1 0

003 101C Futly cnmged 38, 2 0

004 1cyéci\;5ﬁ?§$ged 58.2 0

005 50C$S‘C§Eﬁ?§§ged 58. 1 0

006 50038%5??3&5@(1 58.0 0

607 SOC;?gCI\{TEﬁ?ﬁigcd 58.2 0

008 50038C;{Eﬁ?cﬁh$gcd 58.0 0
B Fzxpy |This space intentionally left

blank

@ik D-FR R-aR31 FARK 0-LMIk. AKX, LKE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

|

e
e

| L S )
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A5 : BRAB LA | bt

No. Name of Test Items Impact
Sample No. Sample Status ' I p Other Event

009 1CYICCY5C0%50c%f$ ty 18.6 0

=
010 ICﬁgggfﬂtﬁjity 18.6 0
011 ICéfgéiﬁfziity 18.6 0
5 Lniis

B12 lCYIC(IYSLO‘%? Ggfﬁfi ty 18.3 0

013 ICYICC \ESCO;OCWL?a%i ty 18.4 0
ELWTSEFH This space intentionally left

blank

Fik: D-MAR PR K O-Rfik. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

VoA
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) = . BRAE LA | dRH

No. Name of Test Items Overcharge
o5 AR A F A0 F
Sample No. Sample Status Other Event

014 1CHC Futy hargod ;

Bis ICYéCE‘Eﬁyéﬁgged 0

016 1CYéCIY?Sﬁ?§;%rged 0

017 ICYéCI\;Eﬁ?ﬁgﬁrged 9

018 SOCYC Furly opatsed 0

019 SOCYC Fuls sharged 0

020 SOCYC Fuls shorged it

021 SOCf’gcgﬁﬁ?iigcd 0
DIRZE This space intentionally left blank

&iE: DMK F-RK 0-LfFHR. RAKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

2.

L B
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5 3 AR B L AR Giiyilpi kN
No. Name of Test Items Forced discharge
ot s HBRA —
Sample No. Sample Status I

022 1CYC lr'(;uﬁ{:l;;ﬁ?d%iﬁfcf‘arged 0

023 1CYC llzcuyﬁ%%i%c?arged 0

024 1CYC ll"cuylclg;aﬁ:iffcfarged 0

025 lCchgjfﬁffiﬁijirgcd 0

026 1CYC 1I?uvlcljj:‘%’Elcﬁfzalms;ed 0

027 1cYC llg;‘{lcl%fgfc?arged 0

028 1CYC 1FF;JY1C15;ﬂ:§iﬁsﬁc?arged O

029 1CYC lFCquCl;:E%i}fc?arged 0

030 1CYcﬁ§EEi?€iEi§nged O

031 1CYC ﬂguylﬂj?%ijfcf‘arged 0

032 SOCYg?ngiféiﬁiﬁirged 0

033 50cyc5?fCuY1Cid ﬁ:ifg{c?arged 0

034 5OCYC5[:SquC1jF;ﬁ%iEQC?arged 0

035 SOCYCS(:EUY]ﬁJ;G%i)‘fc?arged 0

036 500{5 Ol%{ﬁ%?i?c?arged 0

037 500{(:5 GFFS{]CI%%;E{CEE&rged 0

038 - (}Igju\{lclg;t%iff:l?arged 0

039 SOCY§?§Eii?€i%S§;rged 0

040 SOCYéaolEqu?l;;d%iﬁi{c?arged 0

041 506\(05?:?1%3;6%?&?”;;@(1 0

&iE: DMK F-R XK 0-LMR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

NTZ o B2y S
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- /\DANGER 1

NOT FOLLOWING THESE INSTRUCTIONS CAN
CAUSE HEAT, FIRE AND EXPLOSION AND CAN
RESULT IN SERIOUS INJURY OR DEATH

DCELRE S

¢ SPECIALIZED BICYCLE COMPONENTS INC. ;
Rechargeable Li-on Battery ID: 06R2398
This battery must be sed of properly 10INR19/66-4

¢ SBC-B06-11.0Ah/401Wh/36.5Y MadeinP.R.C




